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1.トレーラーベッド関係 
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1.トレーラーベッド関係  
番号 

No 

部 品 名 称 

Parts Name 

部品番号 

Parts No 

数量 

Q'ty 

適応号機 

Application 

備   考 

Remarks 

1 トレーラーベッド 5 8 5 0 1 0 0 1 0 1   

2 トーイングパイプ 5 8 5 0 1 0 0 2 0 1   

3 ヒッチ；トレーラー 5 8 5 0 1 0 0 3 0 2 ～1017  

3 ヒッチ；トレーラー 5 8 5 0 1 0 0 3 1 2 1018～  

4 ロッド；タイヤ 5 8 5 0 1 0 0 4 0 4   

5 マーク；シバウラ  L R 5 8 5 0 1 0 0 5 0 2   

6 インサートスタンド 5 8 5 0 1 0 0 6 0 2   

7 Ａバックル 5 8 5 0 1 0 0 7 0 2   

8 トライグライト 5 8 5 0 1 0 0 8 0 6   

9 結束ベルト 長 5 8 5 0 1 0 0 9 0 2   

10 結束ベルト 短 5 8 5 0 1 0 1 0 0 2   

11 クリップ；ロッド 5 8 5 0 1 0 1 1 0 4   

12 グリスニップル 9 9 0 0 0 0 1 1 0 4  M6-A 

13 マット；ベッド 5 8 5 0 1 0 1 3 0 1   

14 ナベ小ネジ 0 1 9 0 6 0 1 5 0 4  M6x15 

15 ボルト 0 1 0 0 8 0 1 5 0 8  M8x15 

16 ボルト 0 1 0 0 8 0 2 0 0 8  M8x20 

17 ボルト 0 1 0 1 2 0 8 0 0 4 ～1017 M12x80 

17 ボルト 0 1 0 1 2 0 8 0 0 2 1018～ M12x80 

18 ワッシャ 0 1 2 0 6 0 0 0 0 4  M6 

19 ワッシャ 0 1 2 0 8 0 0 0 0 12  M8 

20 ワッシャ 0 1 2 1 2 0 0 0 0 4   M12 

21 スプリングワッシャ 0 1 3 0 6 0 0 0 0 4   M6 

22 スプリングワッシャ 0 1 3 0 8 0 0 0 0 12  M8 

23 スプリングワッシャ 0 1 3 1 2 0 0 0 0 4  M12 

24 ナット 0 1 1 0 6 0 0 0 0 4  M6 

25 ナット 0 1 1 0 8 0 0 0 0 12  M8 

26 ナット 0 1 1 1 2 0 0 0 0 4  M12 

27 ボルト 0 1 0 1 2 0 9 0 0 2 1018～ M12x90 
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2.後部アオリ関係
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2.後部アオリ関係  
番号 

No 

部 品 名 称 

Parts Name 

部品番号 

Parts No 

数量 

Q'ty 

適応号機 

Application 

備   考 

Remarks 

1 後部アオリ 5 8 5 0 2 0 0 1 0 1   

2 マット；後部アオリ 5 8 5 0 2 0 0 2 0 1   

3 ヒンジロッド 5 8 5 0 2 0 0 3 0 1   

4 スプリットピン 0 3 0 0 4 3 0 0 0 2  Ф4x30 

5 スライドアーム 5 8 5 0 2 0 0 5 0 1    

6 スライドバー 5 8 5 0 2 0 0 6 0 1   

7 インデックスプランジャー 5 8 5 0 2 0 0 7 0 1  PXZ-8-AK   2240 

8 レバーブラケット 5 8 5 0 2 0 0 8 0 2 ～1017  

8 レバーブラケット 5 8 5 0 2 0 0 8 1 2 1018～  

9 レバーロッド 5 8 5 0 2 0 0 9 0 2 ～1017  

9 レバーロッド 5 8 5 0 2 0 0 9 1 2 1018～  

10 スプリング 5 8 5 0 2 0 1 0 0 2   

11 セットカラー 5 8 5 0 2 0 1 1 0 2 ～1017  

11 セットカラー 5 8 5 0 2 0 1 1 0 4 1018～  

12 スナップピン 0 3 1 1 0 0 1 0 0 2   

13 ボルト 0 1 0 0 8 0 2 0 0 2 ～1017 Ф10 

13 ボルト 0 1 0 0 8 0 2 0 0 4 1018～ Ф10 

14 ボルト 0 1 0 1 0 0 4 5 0 2  M10x45 

15 ボルト 0 1 0 1 0 0 6 5 0 2  M10x65 

16 ワッシャ 0 1 2 1 0 0 0 0 0 2  M10 

17 ナット 0 1 1 0 8 0 0 0 0 2 ～1017 M8 

17 ナット 0 1 1 0 8 0 0 0 0 4 1018～ M8 

18 ナイロンナット   0 1 1 1 0 0 0 0 4 4  M8 
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3.車軸ブラケット関係  
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3.車軸ブラケット関係  
番号 

No 

部 品 名 称 

Parts Name 

部品番号 

Parts No 

数量 

Q'ty 

適応号機 

Application 

備   考 

Remarks 

1 車軸ブラケット 5 8 5 0 3 0 0 1 0 2   

2 スプリットピン 0 3 0 0 0 3 3 0 0 2  Ф3ｘ30 

3 タイヤ 5 8 5 0 3 0 0 3 0 2  16x6.50-8  2P 

4 ホイル 5 8 5 0 3 0 0 4 0 2   

5 ベアリング 0 2 0 0 6 2 0 5 0 4   6205LLU 

6 バルブAssy 5 8 5 0 3 0 0 6 0 2   

7 ボルト 0 1 0 1 2 0 3 5 0 8  M12x35 

8 ワッシャ 0 1 2 1 2 0 0 0 0 8  M12 

9 ワッシャ 0 1 2 2 0 0 0 0 0 2  M20 

10 スプリングワッシャ 0 1 3 1 2 0 0 0 0 8  M12 

11 ナット 0 1 1 1 2 0 0 0 0 8  M12 

12 キャッスルナット 0 1 1 2 0 0 0 0 3 2  M20 P=1.5 

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

  


